ENTINES




HOW TO FIND YOUR PART NUMBER

1. Turn the page of the paris manual io the “Com-

COMPOSITE EXPLODED VIEW posite Exploded View.” Notice the boxed group-
— — ings identified by their function along wit
TN corresponding number. The group function ana
number applies to all engine models.
For Example:
Function Group
{Group Description) Number
Airintake . .......ooiiiiiieiieiiiat, 1
Baffles &Shroud ..................... 2
Breather & Vent ...................... 3
Camshaft & Valves ................... 4
Carburetor........ ..., 5
Electric Starter .............covvun.. 11 )
Ighition ... il 18
ete.

Remember the Group Number in which you
located your part. (if the part you need is not
illustrated, locate a major engine function related
to your part and use that Group Number.

2. Now turn to the pages titled “Specification
Number Index.” When scanning these pages,
" you'll notice:

SPECIFICATION NUMBER IHDEX

5l f p H 5 .
b H Ed 1 = & - B H .
R HEFARH R ol:|35| (3] ¥Es A. Page Numbers indexing where Group Parts
e HHHEHH NN R H HHHEE are listed;
B EEEgEEHHEHHENHEHEHEE
T A Y A B i D e e P B. Specification Numbers listed verticaily down
sn:: sra|trafarz|as | 78 2'3“::“:“‘:::‘1"‘”2: 717832566 3ThiTIT m.m 1 = the fi rSt Cojumn; .
4gizor  Jare|r. 2[a12] 26 | ra |23 )resf ea fuea E] s7o|rar[seafsaal 1 Fenr] 27 : E
481387 8T6[T 02| 20 | 76 (313105 0 {soa|8TE ) &4 ST5[738 [ s | ¥ a I B N ; : .
e 8 o s o ot ] O C. “Variation! Numbers in the. Group. Number
assazo _ |sefunifsnai ze | 76 {2ualis] oo |ian]srs) 4 rifsa2fien] | Jraalmssfsalsnei’s Fid . oo - : e . .
Lontact pour Kohizr anging Rt IuE2her s l‘ovlhmbh:z‘h& Snort Bicchs, andt Replagement . COI umns.(TheSenumberS Speclflcal!y ldentlfy
R I i - a particular group (combination).of parts used
o Page 20 fer lotmEbinn . ¢ N Lo - : .
: in a particular model(s)-and is used to locate

the specific part Humber.)




HOW TO FIND YOUR PART NUMBER

EI10

Group 1
RIR ETAKE
LA
VU
I &%‘P_; \
@ 8
g Part et et
AR Y aoN Tt Hurbimt Fcmbed  Vuriahion Humbas Frumbar
T A VS B Bt
RREL 1 PR 2 Bk B
.2 Cover te daemar L]
AR Terses are . ot
E e - IR 4 Dorew, rau, wiak he 1831 11V 30
srei s e 51 RdTors
4 Carve, sl ohener semact : L
< 518 g A 2l atemza
3 - Prevhne, simant -
518 g wemes
e

Fhora arg 2everal methods of repawsting MI0 snNginat 10 £OANIGEr—wlh (e Eoice

dEDBNTAG 0N yOus shop tetilihas, ropaw 6034, and ailownbls downtime of tha enging.

1 Englae Ruplagemant: When decciitn 13 10 repisce. vin a Hohisr Raplacement
Engine—Ng mosihealons requsred

2 Shorl Block Maplzcement: When snping INCIuainD the Crenkshall ra extensively
Zamigad or worn mbernally. Rater Lo page 3 for short black componants.

1 Biassiotk Replacemant: When bore, piston, and connsckng rod tre Sameged but
C/askanatt snd aft other parta ara 1n good condiion Rafer to pags 3 107 mimpiock
CAMPIREALS.

4 Complste Ovartuul: Sebors cyhinders Eng rogring crankanal, usng Agproptate
ayerniza andioe undahite replecemanl pasts

This Eelachon Guide orovides #s iedp relersnce (e Colermnng the par nuimber o he.

Replacomant Engine. Shom Qiock. or BmBIock (equieed (07 The repower method

38iacied. It slse hats o parl numbas of the crankahaft inaislhes in tha oNgn sng:ns

T

L i Setoct
o the repiee sathod hited in Ihe Adjacent columns

CHGINE SPRECIFICATIONS

23ECT 4BLE" AT 12T - 4Y 782 32
WDV ARIGY 47 14202 -
AT 4G50 K7 20T -

AR AGIHYT AT IERED - 4T FE2 50
431213 - AT VT 02 - 47 16238

431339 - ATTATER 4778232

3. Look at the Hllustration and the listing of the paris
making up that group.

A. All parts in the illustration are ideniified (or
indexed) with a number or letter. Use that
identifier to locate that part description in the
listing.

B. The“Variation” Number that vou located in the
Spec Index page is the number you should
iocate in the parts listing. 1t is a critical refer-
ence to correct part number identification.

C. Part Numbers are listed in the column to the
right of Variation Numbers.

Special Features

Near the end ofthe Parts Manual Binder is a separate
section devoted to Service Engines, Short Blocks,
and Miniblocks. “Selection Guides” for each model
engine give several different methods of repairing
Kohler engines . . . with the choice dependent on
shop facilities, costs, and allowable downtime of the
engine and/or the equipment.

Selection Guides are easy references for determin-
ing part numbers of Replacement Engines, Short
Blocks, or Miniblocks for the repair method selected.
They also list part numbers of crankshafts installed
in original engines.

Here is what vou'll find:

A, Engine model is identified on each page for easy
reference;

B. Bold column heads identify the various repower
options for every engine spec;

C. All crankshaft changes required for Service En-
gines or Replacement Engines are flagged with
"YeS;”

D. Service Engines, Replacement Engines, Short
Blocks, and Miniblocks.




COMPOSITE EXPLODED VIEW

GROUP 1
Alr Intake

GROUP 2
Bafiles & Shroud

GROUP 4
Camshaft & Valves

GROUP 8
Crankshaft

GROUPR Y
Crankease

" GROUP 9

Cylinder Head

GROUP 3
Breather & Vent

GROUP S5
Carburetor

GROUP 11
Electric Start

GROUP 10
Dipstick




e,
o o
a5 s

Jr*"f“_‘ .

COMPOSITE EXPLODED VIEW

E GROUP 12
Exhaust

aRoUR 17
" Govenior

GROURP 12
Fivwhee!

GROUP 21
Qil Pan

GROUPR i4
Fuet Pump

GROUP 18
lanition

GROUP 25
0il Pump

GROUP 29
Qil Filter

GROUP 22
Piston & Rod

GROUP 31
High Temperature Cutout

- 9

o

GROUP 32
Low Gil Pressure




SPECIFICATI
i
€3
s b= =
5 -] 19 o Fom
fom
Grous g Z - a - % o §
Title Eis) > < = al2 315
Bla| ¥ Elw by P ol .10
& Wla|aellk Gl < @ o) B &= €| @ el
b w{quﬂ:vup.u.E§oz alelellii{=|a
Number X | 8| ¢ clC|a|l¥ 52| o] ¥ 2| & Z Ol={= M|
Sl sl iS22l e|8lEla| ]|l 2B{z|S5i2IF|e
Zlglai2le|lZ2]| Z|2IEi Bl = 218 Sl Qleg|lEle x|
mm§x<<ﬁwm'Iém>EJ!’ TR N NTE I
clglej <l <|s| |2l al%| 3|2 &l2telbl22]E]
<|laglallC|lolo|l0jo|l || E]ll])]C] djolaleE]|]0OjO}XT |0
| 112131415]718|19 110111112]143114117 1198121122 |23 125129 [31 132
Fage | g |10 |14 [15( 16|18 20| 21| 22] 23| 25| 27| 20|30 | 31| 33| 34|35 | 38| a7 |38 |20
a4 a8 |ato| A4 B1|B2 |B4 | B6 | B7 |88 | B9 |B14] B13] c1fc2| ca| es| ce [c7 | cafco [ci0|
Spec. Variation Number
Y
No. 2
56501 41 5009 29 70 177 120 17 17 18 29 56 12 27 39 1 14 5 13 15
56506 41 5019 28 42 13912017 17 9 33 56 12 27 35 2 14 5 4 15
56507 41 502 9 28 42 13912017 17 9 36 56 13 27 41 1 14 5 2
56509 41 507 O 29 69 177 120 17 17 18 33 56 13 27 38 1 14 5 2 15
56510 44 132 9 29 70 177 120 17 17 18 52 56 12 35 56 1 14 5 13 6
58511 41 140 9 29 42 177120 17 17 7 34 .56 24 3635 1 14 5 4 15
56512 41 506 9 29 69 177 120 17 19 18 58 56 13 27 35 3 14 5 2 15
56513 41 502 9 29 B9 177°120 17 19 18 58 56 13 27 35 3 14 5 2 15
56514 41 503 9 29 42 186 120017 17 19 36 75 13 27 41 1 14 5 2 15
56516 59 157 & 29 70 177 120 17 17 18 301 56 26 45 74 1 14 5 13 8
56517 44 504 9 29 70 177 120 28 19 18 300 56 32 43 72 3 14 5 13 6
56518 41 505 9 29 69 177 120 17 17 18 301 58 18 27 47 1 14 5 2 15
58501 41 1209 29 70 177 12011 17 18 29 56 12 27 39 1 14 5 13 15
58506 57 1199 29 42 177 12011 17 18 35 56 13 27 40 1 14 5 2 15
58507 41 1219 20 42 17712011 17 18 32 §8 13 27 42 1 14 5 10 300
58508 55 121 © 29 69 177 120 11 17 18 32 58 45 27 38 1 14 5 2 15
58509 41 1210 28 42 13912011 17 9 --32 58 13 27 38 1 14 5 10 300
58510 41 122 9 17 42 139 120.11 17 29 66 13 27 37 1 14 5 2 15
58511 55 123 9 29 69 177 120 29 17 29 70 45 27 37 1 14 1 5 2 15
58512 41 1199 28 42 139 12011 17 9 36 56 13 27 41 1 14 5 2 15
58513 41 121 9 . 29 42 177120 11 17 18 35 58 13 27 42 1 14 5 2 14
58514 44 1249 29 42 177 120 11 17 18 37 58 13 27 43 1 14 5 2 i5
58515 44 1259 28 42 139 120 11 17 9 302 68 13 27 48 1 14 5 2 15
58516 41 1219 29 69 177 120 11 17 18 58 13 27 47 1 144 5 2 15
565177 47 86 9 25 38 13912018 17 O 32 56 2 27 45 1 14 5 2 1 14
58518 47 8 9 25 38 139120 18 17 9 - 29 53 2 27 52 1 14 5 14 300 17
58519 47 86 O 30 4B 193120 14 17 18 35 58 2 27 50 1 14 5 2 1.°301
58520 41 1449 29 68 177 120 11 17 18 33 56 13 27 35 1 14 5 2 15
56521 47 86 O 30 38 193 120 11 17 17 29 56 2 27 39 1 14 5 2 15
58522 41 1209 29 42 177 120 11 18 18 34 56 12 27 35 1 14 5 14 17
58523 47 86 © 80 38 193 120 18 17 18 32 88 2 27 55 1 14 5 14 1 17
58525 41 1369 29 39 177 120 11 17 18 54 72 12 43 60 1 14 5 13 15
58526 41 1489 29 42 177 120 11 18 18 36 56 12 27 63 1 14 5 2 15
58527 55 146 9 29 42 177 120 11 17 18 32 58 13 27 38 4 14 5 15 15
58528 41 1199 29 69 177 120 11 19 18 58 56 13 27 85 3 14 5 2 15
58520 41 72 © 29 39 177 120 11 17 18 54 56 12 43 42 1 14 5 13 15
58530 41 1209 20 39 177 120 11 17 18 308 56 12 43 39 1 14 5 13 15
58531 44 12590 29 42 177 120 11 17 18 32 58 i3 27 66 1 14 5 10 300
58532 41 154 9 29 42 186 120 11 17 19 36 75 13 43 41 1 14 5 2 15
58533 59 957 @ 20 70 177 120 11 17 15 58 86 26 45 74 1 34 5 13 8
56534 65 120 9 29 69 177 120 41 17 18 35 67 27 95 38 1 14 5 2 15
58535 44 77 9 20 70 177 %20 26 19 18 30056 32 43 72 3 14 5 13 6
58536 44 1619 20 7O 177 120 26 17 18 33 56 28 27 75 1 14 5 13 15
56537 41 1210 29 €9 177 12011 17 18 32 56 12 27 38 1 14 5 10 23
58538 55 1219 29 €9 177 120 11 17 18 32 58 12 27 38 1 14 5 2 22

For Miniblocks, Short Blocks, and Service Engines

Contact your Kohler engines parts supplier
refer to Selection Guide TP-2328.

g for any speciiicatlon not listed.




SPECIFICATION NUMBER INDEX

7
0
1K i fome
[ - fisd = |-
Eu.
aroe | |3]5]3 . < 53
Title 1>~ < z ol w 815
Blae|l9 Elu| kK ¢ = G| = 1o
& Ulslelpl Bia| < * el = & w2
Y4 o | < Gl<| zle w|l ol = B 2] € = & ;': ela|[2|8
Numberl L1 @1 x| F % ol g 216]| B o % 2 £l 51 2 =l0]|2|5|E u
gle|zlelalz]lziz|E|l5| 2 55|y El2|o|Ei2|E]|x|E
Llul=2|e|ld| <|3]|@ T m| 2 > =
Clelejd| <l g1l % a]3|0z2lelh|221E8]2
Tlojmlolo|lo|Glojo|mulu | Ol Clojafc|{O|C|Z]0O
1121 31415171818 11011411121 13114117 11821122 {23 |25[129131 132
‘Page -
Nog: 8110 | 1401511611820 121122 23|25} 27| 29130 | 311 33| 34|35 | 36| 37384 39
g I as|aid a4 B1]B2 |B4 | B6| B7 |88 | B9 |B17/B13| C1|c2| c3| e8| c8 |7 | c8lco |cr0|c11
Spec. 1 o Variation Number
._gg_\;@_ . ' o
© 4116479 29 707177 120 11 17 18 29 ‘58 1227 9 1 14 5§ 13 i5
57501 . 41 780~ 9. 3165 18413115 17 16 29 .56 12 27 89 1 15 5 13 i5
57508 87 a7 & 81 56184 131 15 17 16 35 86 18 27 40 1 15 5 2 i85
57507 44 1399 3156 18413116 17 16 32 58 13 27 66 1 15 5 10 300
57_’5_08 55 147 9 31 66 184 131 45 17 16 29--56 45 27 38 1 15 5 2 15
57510 41 BO 9 31 56 184 431 15 18 16 301 56 12 27 35 1 15 5 14 17
57511 5. 147 9 31 66 1564 131 16 17 16 32 58 45 27 38 4 15 5 15 15
57512 41 138 9 31t 66 184 132 15 17 16 35. 58 1% 27 42 1 15 8 2 14
57513 41 13892 31 65 184 131 15 17 16 301 58 13 27 47 1 156 5 2 i5
57514 44 165 9 81 65 184 131 15 17 16 63 56 28 27 78 1 15 5 2 i5
o
/
f
For Miniblooks, Short Blocks, and Service Englnes Contact your Kohler engine parts supplier
refer to Selection Guide TP-2328. for any sheciication not sted. 7



MV1i6, 18, 20

AlR INTAKE

Group 1




Al INTAKE

MVie, 18, 20 (Coni’d)
index Daoscriptien Part fndex  Description Part
Mumber Variation Number Mumbsr Mumber Variatlon Number Mumber
i Wing nut 1/4-207 5 Seorew, shid. nan hd.,
41,44,47 ,55,57,59 Hw276-7 10-32ui-1/2 7 {2)
2 Cover, alr cloaner 41,44,55,587 H-50-57
41,47,55 45 082 01 16 Washer, LT. #10 (2)
3 Beaal, element cover 4%,44,47,55,57,58 H-22-9
41,44,47,55,57 231032 17 Kit, cover and tube
4 Cover, air cleaner element (includes 18,19, & decal 52 113 30)
41,44,47,55,57,59 52 082 04 44,59 52 755 83
$  Precleaner 18 Cover, air cleaner
41,44,47,55,57,59 45 083 01 44,59 52 095 35
° E'?:" Z: t47 55,57,59 45 083 02 9 Tube, alr cleaner
ASBATSR eI 44,59 52 123 21
7 Scrow, hex. wash. hd. 20 Nut, alr cleaner Jam
. . 56,59 41 100 04
41,44.47,89,57 R-67-98 21 Seal
8  Basoe, alr cloaner 55 230045
. 41,47,55° : 52 (%4 05 22 Soal
8  Baso, air cleaner 55,50 52 032 04
44.57,59 52 201 06 23 Seal, air cleaner cover
9 Gasket, air cleaner d ‘
44,47 55,57 27709032 44,57,5¢ 237423
9 Gasket, air cleaner (2) 24 Spacer
10 Kit, elbow 25 Eibow, alr intake
(inciudés 11 & 12) 44.,55,57,68 52 054 34
41,47,55 52 764 02 26 Screw, 10-32x1-3/4" (2)
1 Gasket, elbow 47 ’ X-50-61
Paths 41,44,47,55,57,59 25 041 06 27 Cover, alr cleaner
(0 12 Serew, hex. wash hd. 1/4-20x5/8" 57 52 096 26
o 41,47,55 52 088 11 NOT ILLUSTRATED
13 Washer, plain #10 Deacal, air cleaner instruction
41,44,47 55,57 K-25-79 41,44,47,55,57,59 25 113 07
14 Screw, sltd. pan hd, 10-32:2-1/4” Decal, align arrows
41,44,47,55,57 X-50-37 44,59 52 113 30




MV16, 18, 20

Group 2
BAFFLES & SHROUD

Index Description Part Index Description Part
Number Variation Number Nuimber Number Variation Number Number
1 Kit, blower housing 4 Washer, flat 1/327 (2)
{Includes 2 ~ 4) 77,79,80,86,119,120,121,122,123,
157,505 52 755 72- 124,125,135,137,138,139,140,144,
1 Kit, blower housing 146,147,148,157,161,164,165,50¢,
{Includes 2 - 4) 501,502,504,505,506,507,508 52 468 16
77.,124,139,161,504 52 785 70 5 Serew, hex, wash, hd.
1 K.It, blower housing 1142017116 {24}
{includes 2 - 4} 132 H_67-83
79,80,86,119,120,121,122,125
A ' ' ' ' * 5 Screw, hex. wash, hd.
135,138,144,148,500,501,502,505, 114-20x7116" (20)
, Sussgﬁf? upper housing sarss 77,79,80,86,119,120,121,122,185,
77,79,80,86,119,120,121,122,123,124, 137,139,140,144,146,147,148,154,
167,161,164,165,500,501,502,503,

125,132,135,137,138,140,144,146,

147,148,154, 157,161,164, 165,500, 504,505,506,507,508 X-67-83 _

501,502,503,504,505,506,507,508 52 217 1 5 Serew, hex. wash. hd. )
2 Screw, ssli-tapping 1/4-20x5/8" 1/4-20%7/16” {19)

77.79,80,86,119,120,121,122,123, 124,125 X-67-83

124,125,185,157,138,139,140,144,

146,147 ,148,157,161,164,165,500,

501,502,504,505,506,507,508 52 085 11

16



Mv1s, 18, 20

index Description Part indax Description - Part
Mumber WVariatlon Number Mumber MNumber Variailon Number Mumber
5 Sorew, hex. wash hd. 8 Baffle, #1 oylinder head
/42067116 {18) 123 52 Q63 37
123 H-G7-~83 2] Batfle, #2 eviindst head
5 Screw, hex. wash hd. 1/4-20:7/15 (2) 77,79,86,119,120,121,122,124,125,
122,135 H-67-83 135,140,144,146,148, 154,157,161,
8 Secreon, grass 164,500,501,502,503,504,505,506,
121,124,125,136,139,146,147,164 52 162 24 507,508 B2 063 21
7 Clamp 9 Baffle, #2 cylinder head
; CE;‘:gp 2 47 154 01 80,137,138,139,147,165 52 063 30
119,121,122,123,124,125,137,138, 9 Baff;' #2 cylinder head 52 062 38
| 139,144,146, 147,154,161,165,501, 47 154 01 9 Baffle, #2 cylinder head
8 : . 86 52 063 02
. .,_'. : 1’47’,165 52124 05 a Baff_l_e, #2 eylinder head
8 Baffle; #1 cylinder head 132 52 063 32
77,79,86,119,120,121,122,124,125, 10 Baffle, #2 oylinder top
185,140, 144,148,164,157, 161,164, 77.79,80.119,120,121,122, 123, 124,
500;501,502,503,504,505,506,507, 125,132,135,137,138, 139,140,144,
508 ; 52 124 23 146,147,148,154,157,500,501,502,
a Baffle, #1 eylinder head 503,504,505,506,507,508 52 063 01
132 52 062 23 11 Housing, blower
g Bafile, #1 eviinder top 154,503 52 027 28
144,501,507,508 52 063 31

-
o
E

11



MiVie, 18, 20

BAFFLES & SHROUD

{Cont’d)
SN 21
4
2 \?éae’?—_zs
27 N\ 25
(((((’(1’1‘:3;-3.\\\\ %
=/
\—’——
Index Description Part index Description Part
Mumber Variation Number Number Numbar Variation Number Number
12 Kit, blower housing 21 Screw, sems H.C. 10-2 (4}
{includes 2 - 4} 140 H-i56-2
123,140 82 755 01 22 Seraw, drill (8) #8-18
13 Clamp (2) 140 25 086 32
123,146,147,148 43 154 02 23 Washer, flat 1/2%7/32x18" (8)
14 Cover, regulatorfrectifier 140 K-25-36
122,123,135 41 096 23 24 VWasher, flat 3/16x5/8" (4)
i5 Bracke:, blower housing (2) 140 25 468 03
i23 52 126 17 24 Washer, flat 3/16x5/8” (5)
18 MNug, hex, 5/16-18" (4) 140 25 468 03
123 K-82-2 24 Washer, flat 3/16x5/87 (10)
16 Nug, hex, 5/16-18" (4) 132 25 468 03
123 K-82-2 25 Bracket, link {4)
17 Washer, lock 5/18" (4) 140 52 126 14
123 K211 z6 Washer, lock #10 (4}
12 Spacer (4} 140 A~158-1
123 H-400-88 27 Mug, hex 10-24" (4)
18 Baftfle, alr 140 K2
122,123 52 963 29 28  Spacer (5)
20 Kiz, fixed grass screen guard 140 52 112 12
(lncludes 21 — 28, {4) 25 488 03
144 82 755 04

12




Mv1ie, 18, 20

S BAFFLES & SHROUD
RS " {Cont’d)
30~— \& $ a-.—..l})))/
NS
\__’-
&
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
28 Nut, hex. lock 10-32” (5) Decal, 16 H.P. (white) (3)
132,140 X-101-12 (Replaced by 45 113 07)
3¢ Guard, grass screen 41,500,501.502,503,564,505 45 113 04
¢ 132 47 314 02 Decal, 14 H.P. (white) {3)
k1] Houslng, blower (Replaced by 47 113 22)
132 52 027 33 506,507 47 113 08
32 Duet, #1 alr Decal, 17 H.P. (white) (3)
132 52 281 21 (Replaced by 52 113 36 )
33 Duect, # 2air 508 52 112 31
132 52 281 22 Decal, 20 H.P. (white) (3)
34 Shield, heat {(muffler guard) (Repl y t
132 52 281 30 placed by 52 113 34)
Not Hlustratod 80,137,139,147,165 52 113 27
Seal, starter alr Decal, 17 H.P. (white) (2)
132 25 032 02 {Replaced by 52 113 36)
Decal, 18 H.P. {white) 132 52 113 31
{Replaced by 52 113 32) Dacal, 16 H.F. (white) (3)
77,79,86,118,120,121,122,123,124, {Replaced by 45 113 §7)
125,135,1486,148,154,1587,161,164 52 113 25 140 45 113 04

13




Mv1e, 18, 20

Group 3
BREATHER
& VENT
Index Deseription Part Index Description Part
Number Varlation Number Number Number Variation Number Number
$ Nut, hex. 1/4-20" (2) 7 Cover, #1 upper cyl. valve
8 H-81-1 9 52 096 08
2 Washer, plain 1/4” (2) L] Seal, breather
.9 X-25-12 9 £2 032 04
3 Covar, #2 cyl. valve L2 Valve, umbrella
9 52 096 18 9 52 462 01
4 Gagket, cover (2) 10 Cover, #1 lower cyl. valve
g 52 055 01 9 52 096 22
5 Stud, #2 cvl. valve cover 1 Stud, # ovl. valve cover
1/4-20x2-1/4" 1/4-20%3-1/4"
g A-362-39 g 275220
& Hose, breather
9 52 326 12

14




Wivie, 18, 20

Group 4
CAMSHAFT
& VALVES

7
72—_—
Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Camshaft 8 Valve, intake (4)
After serial no. 1917809286 use: 31 52 017 07
17,25,28,29,30,31 52 012 09 g Valve, intake (2}
2 Kit, camshaft 17,25,28,29,30 52 017 08
{includes 3) g Kit, valve
Before serial no. 1917808296 use: {Includes- (2} 52 016 06 valve)
17,25,28,29,30,31 82 755 13 Before serial no. 19178098296 use:
3 Tappet (4}& 31 82 755 12
After serial no. 1917809286 use: 9 Kit, valve (2}
. Kit”;'ii;iziﬁ;ezrgé?.m 52 019 03 (Includes 52 016 05 valve)
’ Before serial no. 1917809296 use:
IS 17,25,28,29,30,31 41 755 10 17.25.28.29.30 a2 755 11
N 5 Rotator, exhaust vaive (2) 125,28,29,
17,28,29,31 52 413 01 10 Seal, intake valve stem (2)
5 Spring, valve (4) 17,25,28,29,30,31 52 032 13
17,25,28,29,30,31 25 089 01 11 Retainer, intake valve (2)
7 Valve, exhaust (2) 17,25,28,29,30,31 230011
After serial no. 1917809296 use: 12 Spacers (exhaust) 1-8/64" long (2)
31 52 016 06 25,30 &2 112 10
7 Valve, exhaust (2)
After serial no. 1917809286 use:
17,25,28,28,30 £2 016 05

15



MVi6, 18, 20

Group 5
CARBURETOR

Index
Number Variation Number

Description Part
Number

Index Description
Number Varlation Number

Part
Number

Refer to Section 3 of Carburetor Reference Manual
TP-2377-8 for breakdown of the following carburetor
assemblies:

1

Kit, carburetor fixed jet w/ gasket
{Includes 2,3 & Carburetor, 52 053 27 -
for information only — not available
saparately)
a9 52 853 05
or use
Kit, carburetor fixed jet w/ gasket
{includes 2,3 & Carburetor, 52 053 34
or 52 053 54 - for Information only -
not avallable separately
or use
Kit, carburetor adjustable jet w/ gasket
{Includes 2,3 & Carburstor, 52 053 34 - for
Information only - not available

£2 853 09

separately) 52 853 25
(i, carburator fixed jot w/ gasiket
{inciudes 2,3 & Carburetor, 52 053 34
or 52 053 54 - for information only -
not available separately)
42 52 B53 09

or uss
iit, carburetor adjusiable jet w/ gasket
{lncludes 2,8 & Carbureior, 52 053 34 -
for informailon only — not available

saparately) 52 883 25

1

Kit, carburetor adjustable jet w/ gasket
{Includes 2,3 & Carburetor, 52 053 55 -
for information enly - not available
separately)

65,686 52 853 29
ide, carburetor adjustable jet w/ gasket
{Includes 2,3 & Carhuretor, 52 053 54 -
for information only - not available

separately)

69,70 52 853 25
Kiz, carburetor adjustable jet w/ gasket
(Includes 2,3 & Carburetor, 52 053 54 -
for Information only — not available
separatsiy)

§6 52 853 29

or use

Carburetor assembly (for information

only not available separaiely.) 52 053 21
Gasket, carburstor

38,39,42,48,56,65,66,69,70 271030
Giasket, elbow

38,39,42,48,56,65,66,69,70 297068
CGagket, manifold {2}

39,42,56,66,69,70 52 041 09
Kit, Intake manifoild
{Includes ¥-12, (1} X~-75-23)

23,80,42,48,56,65,66,69.70 52 755 &1

18




CARBURETOR

MG, 18, 20 (Cont’d)
Index Boseription Part index Description Part
Mumber Variatlon Number MNumber Mumber Varlatlon Number MNumber
7 Manifold, intake Corburetor assembly
36,32,42,48,36,065,66,69,70 52 164 18 {includes all parie listed below*
3 Washer, plain 8/18™ (4} and 52 294 04)
88,39,42,48,56,65,66,89,70 H-25-84 48 52 053 45
g Scraw, 5/16-18x1-1/47 (4) Washer, brass 9/32x5/8x1/32*
38,39,42,48,56,65,66,69,70 K-6-29 38,48 K-25-8
10 Flug, Allen hd. piug 1/87 Spring, adjusting serew”
38,42,48,55,65,66,59 H-75-23 38,48 232656
10 Plug, Allen hd. plug 118" (2) Scrow. adjusting lever®
39,70 X-75-23 35,48 232556
i1 Clamp. cabie Laver, throitle®
42,48, 235778 38,48 52 090 C5
12 Venturi®
38.48 236666
X-67-97 Screw, Idle adjusting®
13 : 38;48 52 086 13
38, 39,42 232867 Secrew, load”®
14 Screw,- ) 3848 52 086 14
‘38, 39,-4'2;48 56,65, 68 £9,70 X-67-62 Soring, idle adjustment®
16  Stud 5/16-18x1.(2) 38,48 52 089 10
38,99,42,48,56,65,66,69,70 H-352-37 Spring, load screw*
156 Connector, 900 hose 38,48 52 089 11
38,38,42,48,56,65,66,69,70 25 156 02 Kii__-,=_shaft replacement*
7 Nug, hex, 5/16-18" (Includes X-400-80,200375 )
88,39,42,48,56,65,66,69,70 K772 Spacor 11/32x17/64x1316*
NOT ILLUSTRATED - LP GAS CARBURETOR 38,48 K-400-80
Carburetor assembly Gaskat®
{includes all parts lsted below* 38,48 200375
(é e and 52 284 02 } Fittlng, inlet
- 38 52 053 35 38 52 294 03
Fittlng, Inlet
48 52 294 04

+7



MIV16, 18, 20

Group 7
CRANKCASE

Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Nut, hex. 5/16-18" (16} 5 Valve, exhaust (2)
139,177,184,186,193 X-82-2 184 52 016 06
2 Washer, flat 5/16” {12} 6 Insert, valve seat (2}
139,177,184,186,183 52 468 12 139,177,184,186,193 52 031 01
3 Kit, #1 cylinder barrel 7 Kit, oil relief
{inciudes 4,5,6) 136,177,184 ,186,193 52 755 50
139,177,186,193 82 755 18 23 Step stud 5/16-18x3/47, 3/8-16x5/8,
3 Kit, #1 eylinder barrel 27 jong (12)
{inciudes 4,5,8) 139,177,184,186,193 52 072 12
184 82 755 18 2] Screw, hex. flange 5/16-18x2" (2)
4 Guide, vailve (4) 139,177,184,186,193 25 086 12
138,177,1684,186,193 52 316 06 10 Ring, retaining
5 Valve, exhaust (2) 139,177.184,186,193 H-268-43
177,186,193 52 016 05

18




CRANKCASE

MViG, 18, 20 {Cont’d)
Index Bescription Eart Index Description Part
Mumber Variation Number Number Number Variation Number MNumber
i1 Shait, governor 16 Siud 5/16-18x4-1/8" (2)
189,177,184,186,193 52 078 05 139,177,164,185,793 ¥-352-33
12 Bearing sieeve (Std.) (2) 17 O-Ring
139,177,184,186,193 52 030 10 139,177,184,186,193 52 141 02
12 Bearing, sleeve (.010) i  Plug
139,177,184,186,193 52 030 11 189,177,184,156,193 52139 08
12 Bearing, sleeve {.020) 18 ?;??éxzeﬁ};'{arzg}e
139,177,184,186,193 52 030 12 130,177.184,185, 18 25 085 11
13 Screw, hex. flange 20 Seal, front oil
5/16-18x1-1/2" (3) 139,177,184,186,193 52 032 10
139,177,184,186,183 25 086 10 21 Kit, #2 cylinder barrel
14 Serew, hex. flange (Includes 4,5,6)
3/8-16x3-5/8". (2) 139,177,186,193 82 755 17
139, 177,184,186, 193 25 086 13 21 Kit, #2 eylinder barrel
15 Washer, plain (4) {Includes 4,5,6)
139,177,184,186,193 41 468 01 184 82 755 18

19



Mvie, 18, 20

Group 2
CRANKSHAFT
Index BDascription Pairt Index Description Part
Number Varlation Number Number Number Varlation Number Number
i Crankshaft 2 Washer, thrust. 119/.122" (A.R)
(1" O.D. x7-5/16"* tapped P.T.0.) 120,131 52 458 03
120 52 014 23 2 Washer, thrust ,128/.1317
1 Crankshaft 120,131 52 468 04
{(1-1/8" O.D.x7-5/16"* tapped P.T.0.)} 2 Washer, thrust .137/.740” (A.R.)
131 82 014 07 120,131 52 468 05
L Crankshait
(1" O.D.x7-5/16"* tapped P.T.0.)
132 82 014 09 *Length is measured from the P.T.0. side.

20




WMvie, 18, 20

Group &
CYLINDER HEAD

Indext Desecrintion Part Index  Description Part
Number Varlation Number Number Number Variation Number Number
i Kit, cvilnder head 5 Screw, hex. hd. §/16-18x1-1/2" (17)
{Includes (2) 25 086 07} 14,18 41 086 02
i5 52 755 78 5 Screw, hex. hd. 5/16-18x1-1/2" (18)
2 Head, cviinder {2} 11,17,26,28 41 086 02
11,14,18,26,29 52 015 08 8 Stud, 5/16-18x2" (6)
2 Head, cvlinder (2) 15 52 072 15
[ . 17,28 52 015 10 5] Stud, 5/16-1843" {4)
N 3 Gasket, head (2) 29 232810
11,14,15,17,18,26,28,29 52 041 20 7 Nut, hex, 5/16-18" {6)
4 Washer, plain §/167 (18) 15 H-82-2
11,15,17,26,28,28 2205834 7 MNug, hex. 5/16-18" {4)
4 Washer, plain 5/16” (19) 28 H~82-2
14,18 220534 8 Screw, hex. mach. 5/16-18" (4)
5 Serew, hex. hd. 5/16-18x1-1/2" (8) 15 25 086 07
15 41 086 02 8 Screw, hex, mach. 5/16-18" (2)
5 Screw, hex. hd. §M16-18x1-1/2" (14} i5 25 086 07
29 41 088 02 8 Screw, hex. mach 5/16-18"
14,18 25 086 07

21




Mv1ie6, 18, 20

Group 10
DIPSTICK
‘\L
— %
—G
% 7
&2 R
&—3 - -
Index Descriptlon Part Indext Description Parg
Number Varlation Number Number Number Variation Number Number
1 Dipstick 13-1/2” blade 5 Bracket, oll tube support
17 52 038 08 17,19 52 126 11
i Dipstick 10-5/54" blade & Tube, dipstick
18 52 038 10 17 52 123 20
1 Dipstlel 12-1/14" & Tube, dipstick
19 52 D38 12 18 - 47 123 20
2 Washer, plain 5/16" B Tube, dipstick
17,18,19 H-25-44 1€ 52 123 23
3 Seal, rubber 7 Plug, hex cisk. 3/4” NLP.T.F.
17.18,18 52 032 14 17,18,19 47 139 01
4 O-Ring
17,18,19 41 153 01

22



Wivie, 18, 20

Group 11
ELECTRIC START

i

0
|
Blowes 0]
|

Index Description Part ‘Index Description Part
Number Varlation Number Number Number . Varlation Number Number
1 Nut, hex 1/4-20" (2) 7  Armature
8,16,17,18 HK-81-1 16 52 170 03
2 Washer, lock 1/4" (2) é Cap, commutator and
9,16,17,18,19 X-20-1 {Includes.9)
3 Starter assembly . 91718 52 227 09
{Includes 4 - 10) 8 Cap, commutator end
9,17,18 52 038 09 (includes 9) 5 227 08
3 start )
or assemoly 9 it brush & spring
{includes 4 - 10}
9,17,18 48 755 15
16 52 098 10
L) Kit, brush & spring
4 Ki, drive 16 52 755 15
{Includes 5) 10 Bolt, thru 1/4-20x5-7/8" (2)
9,16,17,18 52 755 05 9,17,18 52 241 01
5 Kit, drive parts 10 Bolt, thru 1/4-20x6-7/8"
9,18,17,18 52 755 08B 16 52 211 03
g Cap, drive end 11 Serew, 1/4-20x1" (2)
9,16,17.18 52 227 0% 18 25 086 28
i Armature 12 Washer, plain 1/47 (2)
8,17,18 52 176 02 19 X-25-63

22




Mv16, 18, 20

ELECTRIC START
(Cont’d)

—5
3

15—

index Desecription Part index Description Part
Number Variation Number MNMumber Number Variation Numbaer Number
i3 Starter assembly 25 Drive pinion
{Includes 17 — 33} 19 52 239 01
19 52 098 08 25 Armature
14 Screw, hex. wash. hd. 1/4-20:7/16” 19 82 170 04
19 K-67-23 27 Frame
i5 Cap, drive end 19 52 471 01
19 52 081 03 28 Kit; brush
16 MNut, starter 19 52 221 01
19 52 100 70 20 Holder, brush
17 Laver, drive ] 19 52 323 02
19 52 080 17 3¢  Spring, brush :
18 Solenold 19 52 089 09
19 52 435 02
19 Nut, starter 3 Insulator, starter
19 52 100 09 18 52 168 01
20 Washer, spring 32 Cap, commutator end
19 52 458 12 ) 19 52 301 01
21 Nut, hex 5/16" 33 Bolt, thiu (2)
19 52 100 07 18 52 211 05
20 Washer' thrust Mot Hustrated
19 52 468 14 Tag, caution
23 Nut, stop collar 9,16,17,18,19 25 450 03
i9 52 100 08 Lubricant, starter
24 Ring, retainer 9,16,17,18,19 52 387 01
19 52 141 03

24




MV16, 18, 20

Ciroup 12
EXHAUST

Index Dasecription Part Index Description Part
Number Varfation Number Number Number Varlation Number Number
i Kit, exhaust 7 Muffler, #2 side
{Includes 2 - 6 } 29 52 068 26
303 52 755 86 7 Muffler, #2 side
2 Scrow, hex socket hd, 33 52 068 31
5/16x18x314 (4) 8 Muffler, #1 side
29,32,33,34,36,37,52,54,58,300, 29 52 068 25
302,303 K-B5-6 8 Muffler, #1 side
3 Washer, lock §/18” (8§) 33 52 068 30
29,32,33,34,36,37,52,54,58,302, ) Stud, 5/16-18:4" (2)
303 K211 33 52 072 13
4 Screw, sems hex. hd. 16 Spacer {2)
1/4-20x818" (2} a3 52 112 08
32 H-132-5 11 Nut, hex 5/16-18" {4)
& Screw, sems hex. hd. 1/4-20x5/8" 33 H-82-2
303 -K~132-5 12 Duet, heat shield
8 Washer, plain 17/64:x1x1/16" 33 52 281 17
203 He2BF3 13 huffler
& Gasket, exhaust {2} 82,35,37 52 068 27
29,32,33,34,35,36,37,52,54,58,63, i3 Mufiler
300,301,302,303 52 041 14 36 52 068 29
13 Muffier
52 52 068 42

25




MY16, 18, 20

EXHAUST
{Cont’d)

Index Description Part index Description Part
Mumber Variation Number Number Number Varlation Number . Number
14 Muffler 19  Bracket
54 52 068 41 32,35,36,37,54,58,63 52 126 12
14 Mutfler 20 Buct, heat shiskd
58 52 068 43 54,58 52 281 29
15 Washer, plain 17/64x3/4x16” (2) 20 Duet, heat shield
32,35,36,37,52,54 K-25-82 32,63 52 281 31
16 Scraw, sems hex. hd. 21 Washer, flat 3/18” (6)
114-201127 (3) 32,36,37,52,54,58 2546803
35,62 H-132-8 22 Screw, drill (8)
16 Screw, sems hex, hd. 1/4-20x1/27 (2) 32,36,37,52,54,58 25 086 32
36,37.54 X-132-6 23 Serew, hex. wash. hd.
17 Washer, plaln 17/64:9/168" (3} 1/4-20471167 (8)
32,35,36,37,52,54,58,83 A-25-72 82 H-B7-83
18 Screw hex. wash hd. 1/4-20x5/8" (3) 24 Buct, bottom air
32,35,36,37,52,54,58,83 52 g86 11 52 52 281 25

26



MV18, 18, 20

00 A g 8
;_r..-""'

Group 13
FLYWHEEL

Index Description Part Index BDescription Part
Number Varilation Number Number Number Variation Number Number

1 Screen, grass 8 Washer, flat 3/8”

58,72,75 25 162 01 "56,58,67,70,72,75 52 48815
2 Screw, hex. wash hd. 1/4-2005/8" (4) 7 Key, square 3/16x7/8”

5G,58,66,87,70,72,75 25 088 21 85,58,59,67,70,72,75 A-286-17
3 Snacer 1/8” (4) 8 Fivwheel

56,58,68,67,70,72,75 25 112 D4 72 B2 028 38
4 Fan ] Flywhest

56,58,66,67,70,72,75 28 157 01 58,58,66,67,70 52 025 36
53 Sorew, hex. mach. 3/8-24x1-1/47 8 Flywhee!

£6,58,67,72.75 25 086 24 75 52 025 37

27



FLYWHEEL

Mv1ie, 18, 20

{Cont’d)
Index Desecription Part Indox Description Part
Mumber Varlation Number Mumber Mumber Variation Number Mumber
a Seroen, grass 2-1/4” dia. hele 15 Washer, plaln 3/87
g7 25 182 03 &8 52 114 ™
16 Serew, H.C. 3/8-16x1" (4) 16 FPulley
g7 H-158-2 66 47 093 03
11 Shaft, front drive 17 Sereen, grass 3-1/2” dia, hole
67 52 144 18 66.70 25 162 02
i2 Retalner i8 Spacer
66 230363 638 52 112 og
13 Sereen 18 Ropea
66 230098 &6 A-230089
14 Screw, 3/8-24x1-5/8" NOT ILLUSTRATED
66,70 25 086 28 Decal, rope start pulley
66 25 113 06

28




Mv16, 18, 20

Group 14
FUEL PUNMP
'
ey — 9
Index  Daseription Part Indext Description Part
Number Varlation Number Number Number Varlation Number Number
1 Screw, pozldriv T.H,1/4-20%5/8" (2) g Filter, fusl
12,13,24,26,27,28,32,45 47 086 08 24,26,27,28,45 45 050 01
2 Connector, straight hose Q Filter, fuel
12,13,24,26,27,28,32,45 H-380-1 13,45 25 050 01
3 Pump, fuel assembly 10  Hose, 1/4 1.D.x13-1/2~ long
12,13,24,26,27,28,32.45 52 559 01 13,24 25 353 03
4 Washer, plain 1/47 (2) 10 Hose, 1/4 1.D. x 24" long
12,13,24,26,27,28,32,45 X-25-63 26 52 353 19
5 Gasket, fusl pump "
2,12,13,24,26,27,28,32,45 25 041 05 i st;e' b "_D' %107 long 52 353 20
8 Connector, 80° "
12,13,24,26,27,28,32,45 25 155 02 10 Hose, 1/4 L.D. x 16-1/2” long
7 Clamp, hose (2) 28 41 353 14
12,13,26,27,28,32 X-426-9 11 Cover, pump pad
7 Clamp, hose (3) 2 240282
24 HA26-8 12 Screw, H.C, 1/4-20x1/2"
] Line, fuel 1/4 1.D. X 8" long 2 X-132-6
12,13,24,26,27,28,32,45 52 353 18

29




vie, 18, 20

Group 17
GOVERNOR

index Dascription Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Pin, governor stop 16 Arm, governor
27,35,38,43,45 231355 27,35,36,43,45 52 186 08
2 Waszher, plaln 1/47 i7 Screw, F.H. sp. nech 1/4-20x1"
27,35,36,43,45 K-25-12 27,35,36,43,45 52 211 04
3 Washer, governer gear thrust 18  Ring, retaining
27,35,48,45 237022 27,35,36,43,45 25 141 03
4 KGt, governor gear 18 Bushing, linkage retaining (4)
27,35,36,43,45 A-235743-5 27,35,36,43,45 25 158 08
5 Shaft, governor cross 20  Linkage, governor
27,35,36,43,45 52 073 04 27,35,36,43,45 52 078 07
6  Washer, plain 1/4” (2) 21 Linkage, throttle
27,35,36,43,45 X-25-102  27,35,36,43,45 52 079 05
7 Retainer, governor 22 Lever, throtlle
27,35,36,43.45 X-269-28 »8 sp‘-’-rﬁgs'-?g;ifm 52090 14
’ W??f'sesl:'ag it X-25-63 27,35,36,43,45 52089 08
9 Lever, spead control 24 ?::;v:{,s_g?’x(.s;vash. hd,
s L 38 52 080 24 27,35,43,45. HB7-97
aver, speed control 25 Clamp (3)
27,48 52 090 23 27,35,43,45 235778
9 Lever, speed control 26 Nut, hex. 10-327
36,43 52 090 25 27,35,36,43,45 X-70-3
10 Washer, tension 27 Screw, hex. hd. 10-32x1-3/4”
27,35,36,43,45 277343 27,35,43,45 £2 026 05
11 Bushing, lever (2) 27 Screw, hox, hd, 10-24x5/8" (3)
27,35,36,43,45 52 158 o7 a8 K-57-33
i2 Secrew, hex. wash. hd 1/4-20x1" (2) a7 Screw, hex. hd. 8-32"
27,35,36,43,45 25 086 18 a5 41 086 20
13 Spring, governor 28 Spaser
27,35,36,45,45 52 089 07 27,35.36,43,45 25 431 01
4 Mut, hew. 1/4-207 28 Clamp {3}
27,35,36,43,458 H-81-1 36 52 237 o1
5 YWasher, plain 1/4” (2} 30 Screw, thretile lever
27,35,36,43,48 ABET2 27,35,36,438,45 25 036 21
18 Washer, plaln 1/47
as Hw25-102

a0




Vi, 18, 20

Group 18
IGNITION

index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Kit, rectifier-regulator 8 Kit, stator
{Includes 2,3) (Includes {4} X-67-51)

35,38,39,40,41,42,43,47,48,50,52, 35.38,39,40,41,42,43,47,48,50,52,
55,56,63,65,66,72,74,75,78,79 25 755 03 55,56,63,65,66,72,74,75,78,79 237378

2 Screw, H.C. 1/4-20x5/8" (2) 9 Screw, H.C. 10-24x%3/8” (3)
35,98,39,40,41,42,3,45,47,48,50, 35 X-67-51
52,55,56,63,65,66,72,74,75,78,79  X-132-5 9 Scsrse‘;'é ?é ib ’4‘1’1‘2‘%‘4;7(?8 50.52

3 Rectifier-regulator PRI TR Ty I T R e
35,38,39.40,41,42,43,47,48.50,52. 55.56.63,65,66,72.7‘4.15.78,79 X-B7-51
§5,56,63,65,66.72,74,75,78,79 41 403 09 Serew, H.C.10-263/ X575

4 Connector 10 Kit, stator
87 277563 {Includes 7,11)

5 Rectifier-regulator 45 25 755 07
45 25 403 01 11 Screw, H.C. 10-24x3/4" (4)

6 Connector tab, rect./reg. B+ 45 25 086 29
45 25 155 03

7 Connectar, receptacie -

reg./rect. A/C (2)

45 25 155 04

31




IGNITION

Mv16, 18, 20

{Cont'd)
index Descripiion Part index Description Part
Mumber Varation Mumber Mumber Mumber Varlation Mumbser Mumber

12 Staior 28 Connector
&0 45 085 02 50 48 155 01

i3 Secrew, hex. wash hd. 36 Cip

HW-2447H1E"” (3) 75,78 47 154 01
80 H-67-9 3 Clip (3)
14 Screaw, hex. wash. hd. 41 47 154 01
114207187 (2) 31 Clip
$§,37,38,39,40,41,42,43,45,47,48, 43,48,56,65,66,72,74,75,78 210281
B0,52,55,56,60,63,65,66,72,74,75, NOT ILLUSTRATED
78,79 25 086 16 Lead, module to connector &

8 Modul@, Ignition nlgh-temp cut-out
35,37,38,39,40,41,42,43,45,47,48, 52,55 52 176 07
23'33'55’56’60'63'65'6672'74’75 52 584 02 Lead, white, moduis t¢ connector

16 Serew, hox. wash hd. 1/4-20x1" (2) (277 - 18 gauge - Insulated push on

: y - tab — uninsulated push on tab terminals)
85,37,38,39,40,41,42,43,45,47,48, 50.63 52 518 16
50,52,55,56,60,63,65,66,72,74,75 !

78,79 25 086 15 Lead, white, module to connector

17 Bracket, medule {(12-1/2" - 18 gauge - Insulated push on
35,37,38,39,40,41 ,42,43.45.'47,48. tab - uninsulated push on tab_termina.ls}
50,52,55,56,60,63,65,66,72,74,75, 43,47,48,56,72,74,75,78° 52 518 17
78,79 52 {26 08 Lead, white, module to connector

18  Spark plug (2) - (19-1/2" - 14 gauge = Insulated push on
35,37,38,39,40,41,42,43,45,47,48, tab - uninsulated PUSh on tab .~
50,52,55,56,60,63,65,66,72,74,75, _ un!nsulated push on'tab terminals)

78,79 5% 932 62 35 37 38, 30,40,42,45,60,65,66,79 52 518 19

19 Grommet Lead, black, reg/rect. (16" -
35,37,38,39,40,41,42,48,45,47,48, 14 gauge - uninsulated push on tab
50,52,55,58,60,63,65,66,72,74,75, terminals)

78,79 52 313 02 50 25 518 10

20 Ciip Lead, white, moduie to connector
35,37,38,39,40,41,42,45 47 ,50,52, {22" - 14 gauge - Insulated push on tab,
55,80,63,79 235173 uninsulated push on:tab terminals)

21 Connoctor, male (3 contact) 41 : 52 518 24
35,38,39,4142,43,45,47,48,52,55, Lead, red, reg/rect. (13" - 12 gaugs -
56,60,63.55,56,72,74,75,78 236473 uninsulated pUSh on tab term[na[s}

22  Connector, female (3 contact) {Discontinued not avallable at Kehler Co.)
39,42,52,55,60,63,65,66 237088 45 52 518 11

23 Screw, hex. wash hd. 1/4-20x7/16" Lead, violet, rectifier-regulator
35,39,52,55,72 X-67-83 (11" - 14 gauge-uningulated push on tab

24 cip terminals)

2 Cnas,és},ss,m 48 154 02 35,38,39,40,42,43,47,48,52,55,56,

65,66,72,74,75,78,7¢9- 47 518 33
43,47,48,58,72 48154 02 Lead, violet, rect'iﬂé_r—rég'ulator

25  Grommet (23" - 14 gauge -uhinsulated push on
43,48,72,74,75,78 220297 b tem[fa;ts}g P

28 Connector, female (3 contact)
35,38,39,40,41,42,43,47,48,40,52, 41 47 518 36
55,56,83,65,66,72,74,75,78,79 236602 Lead, violet, ractifier-regulator

27 Connactor (157 - Mf gauge ~ uninsulated push on
70 41 155 02 tab terminals)

28 Conngctor 63 41518 27
40 41 155 03

32




Mv1ie, 18, 20

Giroup 21
Oll., AN
index Daseription Part Index Description Part
Number Varlation Number Mumber Number Varlation Number Number
1 Screw, hex. wash, hd 4 Plug, square solid hd.
10-32%7/%6"  (2) 38" N.AT.F (@)
1,2.3.4 X-67-64 1,2,3,4 X-75-10
2 Fliter, oil plekup 5 Screw, hex. wash hd.
1,2,3,4 52 050 03 §/16-18x3-1/4" (9)
3 Qil pan 1,2,3,4 52 086 12
1.2,4 52 199 02 6 Seal, rear ol
3 Oit pan 1,2,3,4 52 032 10
3 52 198 04 7 Flug, hex ctsk. 1/4” N.P.T.F.
3 X-75-38
8 Plug, hex cisk. 3/8” N.P.T.F.
4 X-75-32

33



Wivie, 18, 20

Giroup 22
PISTON & ROD

Indext Description Part Index Description Part
MNumber Variation Number Number Number Varlation Number Number
i Cennecting Rod (Std.) (2) 2 Plston w/Ring Set (Std.) (2)
14 52 067 &7 18 52 874 16
i Connecting Rod (.010) (2) 2 Piston w/Ring Set (.003)
14 52 067 68 15 52 874 17
i Connecting Rod (Std.) (2) 2 Piston w/Ring Set {.010)
15 52 067 71 15 52 874 18
1 Connecting Rod (.010} (2) 2 Piston w/Ring Set (.020)
15 52 967 72 15 52 874 19
2 Piston w/Ring Set (Std.) {2) 2 Fiston w/Ring set {.030)
14 52 874 11 18 52 874 20
2 Piston w/Ring Set {.003) 3 Retainer, piston pin (4)
14 52 874 12 14,15 230004
2 Piston w/Ring Set (.010) 4 Ring Set (Std. & .003) (2)
14 82 874 13 14,15 52 168 09
2 Plston w/RIng Set (.020} 4 Ring Set (.010) (2)
14 52 874 14 14,15 52 108 10
2 Fiston w/Ring set (.030) 4 Ring Set (.020) {2)
i4 52 874 15 14,15 52 108 11
4 Ring Set (.030} (2}
14,15 52 108 12

34




MV16, 1

8, 20

©—138

20—

Group 23
RETRACTABLE STARTER

L —
& —22
.
Index Description Part index Description Part
Number Variation Number MNumber Number Variation Number Number
1 Retractable starter assembly 13 Spring, retainer
{includes 2 - 18) (Use with 47 112 04 only)
i 47 165 01 1 232525
2 Housing 14 Spring, dog {3}
1 235696 {Replaces 12&13)
3 Spring 1 ' 41 089 08
1 231705 15 Retainer
4 Secrew, recoil starter (4) 1 231688
1 231683 16 Washer, spacer
5 Sheave 1 231693
1 231685 17 Washer, recoil starter
6 Rope 1 231680
1 231686 18 Screw, cluich
7 Handle 1 231691
1 234452 19 Nut, hex. 10-32 (5)
8 Pufley 1 HK-70-3
1 231697 20 Washer, lock #10 {58)
g Dog (3) 1 Ke18-1
1 231695 21 Washer (10)
10 Washer, thrust i 25 468 03
1 231692 22 Washer, flat 3/8" 1.D.,
11 Brake 1-3/8 O.D. x 174" (2)
1 231689 1 82 468 15
12 Spacer 23 Cup, drive .
{Use with 282525 only} 1 47 109 01
i 47 112 04

35




Group 25
Oll. PUMP

Index Desecription Part index Description Part
Number Varlation Number Mumber MNumber Variation Number Number
1 Pin, roll 5 Flotor set
5 H-280-25 5 52 393 09
2 Shaft, oll pump 8 Cover, Qil pump
5 52 144 05 5 52 096 03
3 Spacer, shim (A.R. max. 2) 7 Serew, hex. wash. hd.
5 52 422 ¢ 10-32x7/16" (4)
4 - Gear, ol pump 5 X-67-64
5 52 043 05

38




Mvie, 18, 20

Group 29
OlL. FILTER

Index Desecriptlon Part Index Description Part
Mumber Varlation Number Number Number Variation Number Number
1 Gasket, oll filter 10 Connactor, reducing (1/2-20 SAE
2,4,10,13,14,15 5204116 45°% male flare, 1/4-18 N.P.T.F. %
2 Adapter, oll filker i-5/16" long)
13,14 52 029 15 10,15 52 155 03
3 Plug, hex. ctsk. 1/8" NLP.T.F. 11 Adapter, oil filter
13 X-~-75-23 2 52 181 03
4 Screw, socket head cap 12 Oll hose(white tracer)
5/16-18x1/4" {2) (1/8-27 N.P.T.F.
2,4,13,14,15 X-55-15 male coupling 1/2-20 SAE 45° flare
5 Oil filter fomale coupling x 237 long)
2,10,13,14,18 £2 050 02 10 52 326 09
%) Kit, non-fllter cover i2 Oil hose (white tracer)
{Includes 1,4} (1/8-27 N.P.T.F.
4 52 755 65 male coupling 1/2-20 SAE 45°
7 Kit, remote fliter cover flare x 9-1/2" long)
{Inciudes 1,4} 15 52 326 14
10,18 52 755 67 i3  Oil hose (red tracer) (1/8-27
8 Adapter N.P.T.F. male coupling 1/4-18
10 25 029 01 MN.P.8.M female coupling
8 MNipple ® 23" long)
10,15 52 136 @2 10 52 326 11
13 O, hose {red tracer) {(1/8-27
M.P.T.F. male coupling 1/4-18
MN.P.8.M. female coupling x
8-1/2" long)
i5 52 326 15

37



MiV1e, 18, 20

Group 31
HIGH TEMP. CUTOUT

1
i
e [T
2
Index Description Part Index Deszcription Part
Number Varlation Number Number Number Varlation Number Number
| Kit, hi-temp cutout NOT ILLUSTRATED
(includes 2) Lead, blacl, switeh to connector
1,300 47 703 01 (20" - 18 gauge ~uninsulated push on
2 Washer, hi-teimp cutout tab terminals)
3/8" 1.d. 13/16 O.D. x 1/8" 300 25 518 15
1,300 47 468 07




ivie, 18, 20

Giroun 32
Oll. PREES, CUTOLUT

Index BDescription
Number Varlation Number

Part Index
Number

NMumber Varlation Number

Description Part
Number

1

Plug, hex. 1/87
15,17

Switeh, oil pressure
22,23

Switch, oli pressure
6,8,14,17,300,301

Screw, tappling 10-32x7/16”
i7

Clip
i7

Nut, speed
23,300

Connector
23,300

Receptacle, connector
23,300

Indicator, light
23,300,301

NOT ILLUSTRATED

A-75-23

52 099 08

52 085 06

H-67-84

275303

25 100 03

25 155 02

25 155 04

25 352 01

Lead, blue (6” - 18 gauge -
uninsulatad push on tab terminal -
Insutated push on tab terminals)
22 41 518 20
Lead, green (21" - 18 gauge -
insulated push on tab ~ uninsulated push
on tab terminals)
6 52 518 08
Lead, green (16° ~ 18 gauge -
Insulated push on tab - uninsulated
push on tab terminals)
B 52 518 13
lLead, green (21" - 18 gauge -
Insulated push on tab - uninsulated push
on tab terminals)
17 52518 20
Lead, green, pressure switch (12" ~
18 guage - insulated push on tab -
uninsulated push on tab terminals)

14,23,300 52 518 21
Decal, oll santry protection
6,8,14,17,300 25 113 05

38




Mv16, 18, 20

Index Descrintion
Mumber Vearlation Mumber

Part
MNumber

GASKET SET (w/ Seals)
Set Includes

Ssoal, front ol

Seal, vear oif 1-3/8" 1.D.
Seaal, rear olf 1-1/27 1.D.
Gasket, alr cleaner
Gasket, air cleaner
Gashet, fuel pump
Gasket, Intake {2)
Gashket, exhaust (2)
Gasket, exhaust (2)
QGasket, closure plata
Gasket, carburetor
Gasket, carburetor
Seal, valve stem (2)
Gasket, clynider head (2)
Gasket, valve cover (3)
Gasket, oll filter

Seal, breather

52 755 94

52 032 10
H-583-5
52 932 08
52 055 04
25 041 08
25 041 05
52 041 09
52 041 10
§2 041 14
52 041 5
271030
277093
52 032 13
52 04120
52 055 01
52 041 16
52 032 04

40




ENGINE DIVISION, KOHLER CO., KOHLER, WISCONSIN 53044

FOR SALES AND SERVICE INFORMATION
IN U.5. AND CANADA, CALL
1-800-544-2444

FORM NO.: TP-2305-B
1SSUED: 7i87
REVISED;  3/93

MAILED:
LITHO IN U.5.A.




